



Patient Information Sheet: Baclofen for Alcohol Addiction.

What is baclofen?

Baclofen is a medication which has been used in medicine for over 40 years to ease muscle spasms in patients with conditions such as paraplegia and multiple sclerosis. In 2004, a French doctor Olivier Ameisen, suffering from alcohol addiction, discovered the anti-craving and anti-anxiety effects of baclofen by treating himself. He published a book on his experience, *The End of my Addiction*, which sparked widespread interest amongst alcohol addicted patients in France. There has been a steady increase in the number of patients on baclofen for alcoholism, France being the frontrunner with around 100,000 patients being treated. The french experience has led to increasing use of baclofen in other European countries, the UK and the USA. It is not yet widely used in Australia but there is growing interest and demand for this treatment.

How does baclofen work?

Baclofen is a synthetic molecule which was designed to imitate GABA, a natural brain chemical or neurotransmitter. Both GABA (the natural one) and baclofen (the synthetic one) attach to the GABA B receptor on neurons (nerve cells) to calm the activity of parts of the brain. In general terms, this is how it calms down cravings for alcohol and also calms anxiety. Exactly how it does this is not well understood.

Who benefits from baclofen treatment?

By dramatically reducing cravings for alcohol, baclofen gives alcohol addicted patients the choice about whether to drink alcohol or not.

It's important to understand that doesn't **make** patients stop drinking; the patient still has to be motivated to succeed. But it is much easier to stop when cravings and anxiety are reduced.

The older anti-craving medications, acamprosate (Campral) and naltrexone are not effective in most people, only helping around 1 in 10 people treated with them. Baclofen helps around 1 in 2 people treated so is much more effective and helps many people who have not been helped by other treatments.

How is baclofen treatment given?

Baclofen is given as tablets taken 3-4 times a day. This is because it's effect only lasts 4-6 hours.

The dose of baclofen needed for the full effect on cravings varies widely between patients, from 30-300mg/day. Baclofen is started at a very small dose and this is progressively increased until the patient feels that the cravings are well controlled or gone. Sometimes the cravings gradually decrease as the dose rises but for other patients, there is little effect on the cravings until a certain dose is reached and the cravings suddenly "switch off". There is no way to predict in advance what dose of baclofen will be needed for a patient.



What problems can occur with baclofen treatment?

Side effects – baclofen can cause a wide range of side effects. They generally happen at two stages of treatment. At the start of treatment, there is often tiredness, nausea, headaches or dizziness but they only last 2-5 days then disappear. They tend to occur when the dose is going up quickly, especially at the start.

Other types of side effects appear when the dose is in the higher range, usually over 100mg/day and are often strange such as tingling in arms or legs, hallucinations and joint pains. They can be very unpleasant but are harmless and disappear when the dose is reduced back down or kept at the same level.

Stopping quickly – once a patient has been on baclofen for more than 2-3 months, there will be nasty withdrawal symptoms if it is stopped quickly, much like alcohol withdrawal. To stop baclofen treatment, the dose should be decreased slowly over 1-2 weeks.

If a patient becomes ill, injured or has surgery, the baclofen must be either continued at the same dose or decreased slowly until ceased. For patients concerned about this, a Medic Alert bracelet should be worn to inform caregivers of the baclofen treatment and not to stop it abruptly.

Facing life without alcohol- alcohol addiction can take over large parts of life to the exclusion of usual activities such as work, relationships, social interactions, hobbies etc. Stopping alcohol opens up time and energy for these again. For alcohol addicted patients who still have personal and professional networks in place, there is often a rapid improvement in life with baclofen treatment. However life without alcohol can be very challenging for people whose alcohol addicted lives are empty and lonely. Filling the space created by sobriety by contact with other people and worthwhile activities is as important as the baclofen treatment itself.

Who cannot take baclofen?

Very few people cannot try baclofen treatment. Because there are severe health consequences from alcohol addiction, it is rare that baclofen treatment would be more risky than continued heavy drinking.

A true allergy to baclofen is very rare although baclofen can cause a transient rash which may be mistaken for an allergy.

There are a couple of conditions in which care must be taken:

Baclofen can cause a worsening of Bipolar Disorder (Manic Depression), causing mania.

Baclofen can also worsen epilepsy in some patients, especially at high doses.

These conditions are not contra-indications to baclofen treatment because sobriety will considerably improve the management of both. However these conditions need to be well controlled by medications so that baclofen treatment doesn't worsen them.

Baclofen is excreted from the body by the kidneys so patients with kidney failure need to be closely watched while on baclofen treatment.

Baclofen can be used in patients with even advanced liver disease such as cirrhosis.



How long will I need to take baclofen for?

As long as required. Essentially there is no time limit but it doesn't have to be forever. It is sensible to aim for at least one year of treatment. The need for ongoing treatment can be tested periodically by slowly decreasing the dose and seeing if the cravings reappear. The length of treatment is likely related to the brain pathways related to addiction and how strongly formed they have become during the time of alcohol addiction. Being sober will allow these pathways to wither away from disuse. Logically, the longer the alcohol addiction has endured, the longer that baclofen treatment will be needed.

Is baclofen expensive?

No. Baclofen is an old medication and there are cheap generic brands available. It is not covered by the PBS for use in alcohol addiction so the full price is paid, even by health care card holders. It costs \$15-25 for 100 tablets of 10mg and \$28-38 for 100 tablets of 25mg: discount chemists have the cheaper prices. The actual cost for each patient depends on the baclofen dose needed but it is modest, especially compared to the cost of alcohol.

Can I drink alcohol while taking baclofen?

Yes. The initial phase of treatment involves continuing usual levels of drinking while the baclofen dose is raised. As the cravings decrease, the patient has the choice to decrease and then stop alcohol.

Some patients do not want to aim for abstinence but rather occasional or social drinking. This is possible on baclofen because of the strong anti-craving effect but is not suited to all patients.

Does baclofen help other addictions?

It looks like it might help stimulant addictions like methamphetamine and cocaine. There is only preliminary research available but some patients report it being very useful for stimulant cravings. It doesn't appear to be helpful for cannabis addiction. There are variable reports about baclofen's effect on cigarette smoking. It appears to help some patients reduce or stop but has no effect in others.

Where can I find more information?

The Baclofen Treatment for Alcoholism website (baclofentreatment.com) has a wide range of information, resources and links to other baclofen websites. Or simply search the internet with "baclofen alcoholism".



**Baclofen
Treatment**
for Alcoholism

Baclofen for Alcohol Addiction:

Initiation Regime:

The standard initiation regime:

Day	Morning	Afternoon	Evening	Dose changes
Day 1	0	0	½ tablet (5mg)	
Day 2	0	½ tablet (5mg)	½ tablet (5mg)	
Day 3	½ tablet (5mg)	½ tablet (5mg)	½ tablet (5mg)	
Day 4	½ tablet (5mg)	½ tablet (5mg)	½ tablet (5mg)	
Day 5	½ tablet (5mg)	½ tablet (5mg)	1 tablet (10mg)	
Day 6	½ tablet (5mg)	1 tablet (10mg)	1 tablet (10mg)	
Day 7	1 tablet (10mg)	1 tablet (10mg)	1 tablet (10mg)	
Day 8	1 tablet (10mg)	1 tablet (10mg)	1 tablet (10mg)	
Day 9	1 tablet (10mg)	1 tablet (10mg)	1 tablet (10mg)	
Day 10	1 tablet (10mg)	1 tablet (10mg)	1 tablet (10mg)	

Baclofen can have many side effects in this early phase. They will disappear in a few days. If the side effects are tolerable, just stay on the same dose. If not tolerable, drop back to the last dose and stay there for a couple more days and then try again to increase the dose.

Common side effects: nausea, dizziness, fatigue, headache, insomnia

Adjuvant Treatments: most commonly for nausea, sleep disturbance and anxiety.

Name	Dose	When to take	Comments
Prochlorperazine 5mg tablet	1-2 tabs	6 hourly as needed	For nausea or dizziness

Comments

Next Appointment _____

Principals and Examples of titrating the baclofen dosage:

The baclofen dose is normally increased by 15mg-30mg every 3-6 days.

The speed of the dose increases depends on whether the increase causes side effects.

-No side effects: wait 2-3 days then raise the dose again.

-Side effects but tolerable: stay on the same dose and it will go in a few days.

-Side effects not tolerable: go back down to the previous dose, wait a few days then start raising the dose again but do it more slowly eg by half a tablet instead of one.

The **dose increases** can be EVEN for all three doses:

Example: 30mg/30mg/30mg to 40mg/40mg/40mg.

30mg/30mg/30mg to 35mg/35mg/35mg to 40mg/40mg/40mg

The **dose increases** can be UNEVEN across the three doses:

Why?

- A. to have a higher dose at the times of worst cravings eg morning or after work.
- B. to avoid side effects eg tiredness in the morning or insomnia at night.

Examples:

Little craving in the morning & when working all day but drinks when gets home:

7am: 10mg, 3pm: 10mg (for leaving work), 6pm: 10mg (for evening) to

7am: 10mg, 3pm: 20mg (for leaving work), 6pm: 20mg (for evening) to

7am: 10mg, 3pm: 30mg (for leaving work), 6pm: 30mg (for evening)

Craves badly in the morning but also needs cover over the whole day:

6am: 10mg, 1pm: 10mg (for afternoon), 6pm: 10mg (for evening) to

6am: 20mg, 1pm: 15mg (for afternoon), 6pm: 15mg (for evening) to

6am: 30mg, 1pm: 20mg (for afternoon), 6pm: 20mg (for evening)

The **dose times** can be EVENLY SPACED over the day:

Standard distribution of doses during the day could be: 7am : 1pm: 7pm

Some find that baclofen relaxes them for sleep - take an extra dose at bedtime.

Others find it causes insomnia : their last dose of the day could be around 6pm.

The **dose times** can be UNEVENLY SPACED over the day to give more control at times of greatest cravings: the closely spaced doses reinforce the control

Only drinks in the evening and cravings start around 4pm (for example): doesn't want baclofen during the work day as causes tiredness.

3pm: 10mg (before cravings start), 5pm: 10mg (leaving work), 6/7pm: 10mg (home)

3pm: 20mg (before cravings start), 5pm: 20mg (leaving work), 6/7pm: 20mg (home)

3pm: 30mg (before cravings start), 5pm: 30mg (leaving work), 6/7pm: 30mg (home)

Bad cravings in the morning but ok once they are controlled:

6am: 10mg: 9am: 10mg : 11am/12pm: 10mg

6am: 20mg: 9am: 20mg : 11am/12pm: 20mg

6am: 30mg: 9am: 30mg : 11am/12pm: 20mg

If there is still severe morning craving, adding a bedtime dose can help quieten the brain at night and reduce cravings on waking.



Baclofen Treatment Self Assessment Questionnaire:

Name : _____ Date: _____

Baclofen Doses over the day: Doses and Times :

Mark an X on the line where you rate yourself:

How is your baclofen treatment going overall?

No good _____ Really well

How do you feel physically?

Terrible _____ Terrific

How much have the cravings changed overall?

No change _____ Completely gone

What about your cravings in the WORST part of the day for you?

For me this is _____ (time)

No change _____ Completely gone

How much of your previous daily alcohol intake are you drinking now?

100% _____ None at all- 0%

How long does it take to get through a drink now?

Same time _____ twice as long _____ a lot longer now _____ Not drinking

How do you feel about alcohol overall now?

Like usual _____ It's a bit disgusting

How much are you noticing alcohol cues, around you eg bottle shops?

Like usual _____ Less _____ much less _____ I don't notice them

How does it feel now when other people drink around you?

Hard _____ Easier _____ Easy _____ It doesn't bother me

It hasn't happened _____

How anxious do you feel overall at present?

Very anxious _____ Not anxious at all



How is your mood overall?

Down _____ **Great** _____ **Too high**

How good is your sleep currently?

Awful _____ **Great**

How are you managing with life during the day?

Badly _____ **Really well**

How much do you crave alcohol now if you get upset or stressed?

Like usual _____ **Not at all**

Comments: